
tpomag.com
MARCH 2020

CHRISTEN WOOD FOLLOWED 
HER HEART FROM LAB WORK 
INTO A SUCCESSFUL CAREER 

IN OPERATIONS | 20

DEDICATED TO WASTEWATER & WATER TREATMENT PROFESSIONALS

Opportunities
Knocking

 HEARTS AND MINDS: 
A Jurassic plant tour | 50

PLANTSCAPES: 
Clarifier murals in Athens, Ohio | 34

HOW WE DO IT: 
Noncontact UV disinfection | 52

Christen Wood
Operations Administrator

Akron, Ohio 

SHOW 
ISSUE



http://www.proseries-m.com
http://www.blue-white.com


Screw Pumps

Open Screw Pumps
Enclosed Screw Pumps

A
ll tradem

arks ow
ned by Lakeside Equipm

ent C
orporation. ©

 2020 Lakeside Equipm
ent C

orporation.

Cleaner Water for a Brighter Future®

Lakeside’s screw pumps offer the ideal and cost-effective “drop in” replacements for less reliable designs.  
[...]
needed a better descriptor of what our members do every day.

 
: What process was followed after the decision was made to change 

the name?
Lucas: We hired Melissa Zoeller, a marketing professional, and Sally 

Estes, a design expert. They heard us talk about what we wanted and what 
we envisioned for the future of water. They observed that we had a “shame 
bubble” around our profession and didn’t understand why, in view of every-
thing we do to improve the quality of life.

 
: Did you look to any other outside resources for advice?

Lucas: I reached out to Mark Jockers, who is government and public 
affairs director at Clean Water Services in Oregon and who was instrumen-
tal in their name change. I asked him for advice about what kind of language 
they use and how they talk to their customers.

 
: Is there any special symbolism built into the organization’s new logo?

Lucas: We made our logo very intentional. There are three intercon-
nected water drops to represent our mission statement, which includes advo-
cacy, education and innovation. We incorporated all the colors of water 
because we had not done a great job of telling the story of water and the water 
cycle. The arrow represents that we are the future of water.

 
: At the most basic level, why is it important to use different lan-

guage in talking about the profession?
Lambert: Most professions and most industries don’t describe what 

they do in terms of the raw material they start with. They describe what 
they do based on the finished product. Our sector produces clean water. 
That’s the end product, and that’s what we should associate ourselves with.

Lucas: When we emphasize wastewater, it’s like ending the story with 
“once upon a time …” instead of “happily ever after.” If our story were a fairy 
tale, it would be like identifying with the frog instead of what the frog ulti-
mately becomes, which is a prince. If we want people to change their minds 
about how they think about water, then as water professionals we have to 
change our language first.

 
: How has the Water Environment Federation responded to the 

new branding?
Lambert: They were very supportive, and they have promoted what 

we’ve done to other Member Associations.

Valerie Lucas Shannon Lambert

http://www.cleanwaterprofessionals.org
http://www.facebook
www.pioneerpump.com


Opportunities 
Knocking
CHRISTEN WOOD FOLLOWED HER HEART FROM LAB WORK 
INTO A SUCCESSFUL CAREER IN OPERATIONS  
(AND AS A MUSICAL PERFORMER AT WEFTEC)

STORY: Scottie Dayton
PHOTOGRAPHY: Amy Voigt

wastewater: OPERATOR
top performer

Christen Wood, operations 
administrator, Upper Tuscarawas 
Wastewater Treatment Plant

C
hristen Wood was an acci-
dent waiting to happen — 
in a good way.

A chance encounter with 
the local newspaper led Wood to the 
Ashtabula (Ohio) Wastewater Treat-
ment Plant, which hired her as a lab-
oratory analyst in 2009. Then she 
accidentally moved from the labora-
tory to operations and found her 
true calling.

“This is the career of a lifetime, 
and I never knew it existed when I 
graduated from college,” says Wood, 
who holds a bachelor’s degree in biol-
ogy. Since October 2018, she has been 
operations administrator for the 
Upper Tuscarawas Wastewater Treat-
ment Plant Number 36 in Akron, operated by the Summit County Depart-
ment of Sanitary Sewer Services.

“I discovered I have an operator’s mind. I love seeing the big picture, 
pulling all the pieces together, figuring out what’s wrong and coming up with 
creative solutions.”

Her enthusiasm provided the impetus to establish a Women’s Employee 
Resource Group and organize Operations Challenge teams. Wood also wrote 
a rap about wastewater, a colleague turned it into a music video, and it won the 
Water Environment Federation 2017 Sound Off for Clean Water Song Contest.

After Wood sang “Treat the Water Right” at that year’s Jammin’4Water 
fundraiser, an article in WEF Highlights called her “one of the wastewater 
world’s top performing artists.”

The Northwest Section of the Ohio Water Environment Association rec-
ognized her exceptional service as an operator with the 2017 Herb Hansen 
Award. In 2018, she received the Professional Wastewater Operations Award 
from the Ohio Water Environment Association.

She also was one of the first people to qualify as a Professional Operator 
with the Certification Commission for Environmental Professionals, the 
industry’s first professional designation for wastewater and water operators. 
“I never planned any of this,” Wood says. “I just said yes to the opportuni-
ties, then lived them to the fullest.”

 
CHALLENGES OF AGING

The Upper Tuscarawas plant (4 mgd design, 2.7 mgd average) is a rotating 
biological contactor facility built in 1980 and upgraded in 1997 and 2015.

Wastewater flows through a manual bar screen. Pumps (Pentair - Fairbanks 
Nijhuis) then send it through a fine screen (Hydro-Dyne Engineering) to a 
grit removal system (Evoqua Water Technologies). A Sigma raw wastewater 
sampler (Hach) draws upstream of the sodium aluminate feed for phospho-
rus removal. Liquid from the two primary tanks feeds into 31 rotating discs 
in the RBC (Envirex, an Evoqua brand) for cBOD and ammonia removal.

Final settling occurs in two clarifiers. Tertiary treatment is completed by 
10 WWETCO FlexFilter units (WesTech Engineering). Effluent flows though 
post-aeration tanks and UV disinfection (TrojanUV) before discharge to the 
Tuscarawas River.

Christen Wood, Upper Tuscarawas 
Wastewater Treatment Plant Number 36
Akron, Ohio

POSITION: 
Operations administrator

EXPERIENCE: 
11 years

EDUCATION: 
Bachelor’s degree, biology; MBA, 
University of Findlay

CERTIFICATIONS: 
Class III wastewater operator; 
Class II wastewater analyst;  

Class IV Professional Operator, 
wastewater (C2EP)

MEMBERSHIPS: 
Ohio Water Environment  
Association, Water Environment 
Federation

GOALS: 
Cultivate a team dedicated to 
treating the water right

Wood was one of the first people to qualify for the Professional Operator 
through the Certification Commission for Environmental Professionals.



tpomag.com    March 2020   21

Opportunities 
Knocking
CHRISTEN WOOD FOLLOWED HER HEART FROM LAB WORK 
INTO A SUCCESSFUL CAREER IN OPERATIONS  
(AND AS A MUSICAL PERFORMER AT WEFTEC)

STORY: Scottie Dayton
PHOTOGRAPHY: Amy Voigt

wastewater: OPERATOR
top performer

Christen Wood, operations 
administrator, Upper Tuscarawas 
Wastewater Treatment Plant

C
hristen Wood was an acci-
dent waiting to happen — 
in a good way.

A chance encounter with 
the local newspaper led Wood to the 
Ashtabula (Ohio) Wastewater Treat-
ment Plant, which hired her as a lab-
oratory analyst in 2009. Then she 
accidentally moved from the labora-
tory to operations and found her 
true calling.

“This is the career of a lifetime, 
and I never knew it existed when I 
graduated from college,” says Wood, 
who holds a bachelor’s degree in biol-
ogy. Since October 2018, she has been 
operations administrator for the 
Upper Tuscarawas Wastewater Treat-
ment Plant Number 36 in Akron, operated by the Summit County Depart-
ment of Sanitary Sewer Services.

“I discovered I have an operator’s mind. I love seeing the big picture, 
pulling all the pieces together, figuring out what’s wrong and coming up with 
creative solutions.”

Her enthusiasm provided the impetus to establish a Women’s Employee 
Resource Group and organize Operations Challenge teams. Wood also wrote 
a rap about wastewater, a colleague turned it into a music video, and it won the 
Water Environment Federation 2017 Sound Off for Clean Water Song Contest.

After Wood sang “Treat the Water Right” at that year’s Jammin’4Water 
fundraiser, an article in WEF Highlights called her “one of the wastewater 
world’s top performing artists.”

The Northwest Section of the Ohio Water Environment Association rec-
ognized her exceptional service as an operator with the 2017 Herb Hansen 
Award. In 2018, she received the Professional Wastewater Operations Award 
from the Ohio Water Environment Association.

She also was one of the first people to qualify as a Professional Operator 
with the Certification Commission for Environmental Professionals, the 
industry’s first professional designation for wastewater and water operators. 
“I never planned any of this,” Wood says. “I just said yes to the opportuni-
ties, then lived them to the fullest.”

 
CHALLENGES OF AGING

The Upper Tuscarawas plant (4 mgd design, 2.7 mgd average) is a rotating 
biological contactor facility built in 1980 and upgraded in 1997 and 2015.

Wastewater flows through a manual bar screen. Pumps (Pentair - Fairbanks 
Nijhuis) then send it through a fine screen (Hydro-Dyne Engineering) to a 
grit removal system (Evoqua Water Technologies). A Sigma raw wastewater 
sampler (Hach) draws upstream of the sodium aluminate feed for phospho-
rus removal. Liquid from the two primary tanks feeds into 31 rotating discs 
in the RBC (Envirex, an Evoqua brand) for cBOD and ammonia removal.

Final settling occurs in two clarifiers. Tertiary treatment is completed by 
10 WWETCO FlexFilter units (WesTech Engineering). Effluent flows though 
post-aeration tanks and UV disinfection (TrojanUV) before discharge to the 
Tuscarawas River.

Christen Wood, Upper Tuscarawas 
Wastewater Treatment Plant Number 36
Akron, Ohio

POSITION: 
Operations administrator

EXPERIENCE: 
11 years

EDUCATION: 
Bachelor’s degree, biology; MBA, 
University of Findlay

CERTIFICATIONS: 
Class III wastewater operator; 
Class II wastewater analyst;  

Class IV Professional Operator, 
wastewater (C2EP)

MEMBERSHIPS: 
Ohio Water Environment  
Association, Water Environment 
Federation

GOALS: 
Cultivate a team dedicated to 
treating the water right

Wood was one of the first people to qualify for the Professional Operator 
through the Certification Commission for Environmental Professionals.



22     TREATMENT PLANT OPERATOR

tem. Wood collaborated with Kim Noll, laboratory supervisor at the Fishcreek 
Wastewater Treatment Plant in Stow (Ohio), to refine influent sampling at 
the headworks, RBCs, clarifiers, filters and UV system. They also tracked 
loading and percentage removal rates and compared them to design 
standards.

In February 2019, the plant switched to sodium aluminate for phospho-
rus removal. In March, the operations and maintenance teams replaced the 
bulbs, sleeves and wipers in the UV system. Throughout spring, the opera-
tions team chemically stripped the 28 operational bio-discs. In June, a con-
tractor installed three refurbished units, 
bringing the total back up to 31 discs. The 
refit took out a quarter of the treatment train, 
resulting in temporary permit violations.

“Every change brought massive improve-
ments, including no E. coli violations as of 
August 2019,” Wood says.

 
DATA STREAM

As data trickled in, it revealed that wasting the 
final clarifiers to the headworks hammered the RBCs 
with 2,000 mg/L BOD. “RBCs don’t like batch pro-
cessing, and it slows ammonia removal,” Wood says. 
“Since the piping existed, the operators suggested 
opening two valves and wasting to the digesters. Prob-
lem solved.”

Within a week of the first process changes, a mon-
umental shift occurred. Wood suddenly began hear-
ing the operators, three mechanics, six electricians 
and plant supervisor talking to each other. “They 
were discussing lab data, which valves to open or 
close, the best way to drain tanks and should they 
waste simultaneously,” Wood says. “No one had asked 
these questions before, and I was excited because they 
were making suggestions to improve the process.”

For example, the plant doesn’t have grease removal, 
so the sewer maintenance department vacuums the 
scum layer on the primary tanks. To improve effi-
ciency, Frank Garisto, operator, suggested off-load-
ing the grease into the belt press influent instead of 
at the headworks.

Another example involved the FlexFilters, which 
were not designed to filter ferric chloride. The chem-
ical matted the compressible media (fuzzy orange 
balls), limiting their filtration capacity.

Enter Pat Workman, a mechanic with a construc-
tion engineering background and more than 40 years 
at the plant. He fabricated a device powered by a sewer 
cleaning truck to pressure-wash the media in situ. 
In three hours, the balls regained their original dimen-
sion, raising the media height by 12 inches, increas-
ing flow rates and reducing backwashes by half.

“This was huge for the operators, but I was dou-
bly thrilled because the answer came from mainte-
nance,” Wood says. “Pat is an amazing team member, 
and we are fortunate to have him.” His contributions 
include modifying almost everything in the plant 
and designing concrete and aluminum covers for the 
influent and effluent channels. The latter reduce algae 
buildup and lift easily via recessed hooks.
 
CAREER PATH

Wood’s 11 years in the industry almost ended in 
the Ashtabula lab on her first day: She threw away 
all the components for the TSS tests instead of just 

the filter pads. Rather than fire her, boss and mentor Kim Nordquist (retired), 
made sure she understood that occasional mistakes were the cost of doing 
business.

“Accepting I have the latitude to err has been the key to my success,” 
Wood says. “I’m not afraid to test the potential for greater things. If I’m 
wrong, mistakes become a learning tool because now I have to fix them.”

From Ashtabula, Wood moved to the Northeast Ohio Regional Sewer 
District as a laboratory technician in 2011. At first that appeared to be a mis-
take. “I was accustomed to variety and this was a specialized lab,” Wood says.

‘‘Accepting I have the latitude to err has been the key to my success.  

I’m not afraid to test the potential for greater things.”
CHRISTEN WOOD (continued)

Biosolids are aerobically digested 
(Walker Process Equipment, A Div. 
of McNish Corp.), dewatered in a 
12,000-gpd belt filter press (Alfa 
Laval), and landfilled. The plant pro-
duces 539 dry tons annually.

Until another upgrade in 2020, 
the facility’s aging poses operational 
challenges. “In 2018, we clocked 49 
permit violations, mostly E. coli and 
ammonia,” Wood says.

Antiquated equipment wasn’t the 
only culprit. The plant was designed 
to use alum for phosphorus removal, 

but a switch to lower-priced ferric chloride in the early 1990s destroyed the 
bacteria on the RBCs, making it difficult to meet ammonia limits. The chem-
ical also coated the UV bulbs, making them ineffective.

 
CLEANING THE SLATE

Wood and her team fought back. In January 2019, they began a compre-
hensive sampling program to track results as changes were made to the sys-

COMPETITION BONUS
Christen Wood loves competition so much that she com-

peted in the 2016 Operations Challenge at WEFTEC while eight 
months pregnant. Her Minimal Headloss teammates were 
patient and accommodating, modifying events to her condition.

Although the team didn’t place that year, the experience 
introduced Wood to the OpTool simulation software (Hydromantis 
Environmental Software Solutions) used in the process control 
event. Three years later, she lobbied to have it installed in the 
Upper Tuscarawas Wastewater Treatment Plant Number 36, 
where she is operations administrator.

The application went online in autumn, helping to train 
operators as the plant was upgraded from rotating biological 
contactors to biological nutrient removal. “With RBCs, the water 
flows in and it flows out,” Wood says. “There are no levers to 
pull or buttons to push. The BNR plant is all hands-on control, 
and changes are incremental.”

The software simulates what operators and staff do daily,  
but it can be programmed with frightening scenarios. For exam-
ple, how does the treatment train react if wasting or the ferric 
chloride feed is turned off or increased? Or if the pumps go down? 
Or if the return activated sludge rate is 400% of the influent?

“It’s the Kobayashi Maru of wastewater treatment plants,” 